Caterpillar assembly #1247696 drawings for  793C Truck.
* Last version maybe changed.
12

Braking System Assembly 124-7696 Lines GP-SERVICE Brake(Caterpillar 793C truck)

Part NO. 124-7696
Name Lines GP-SERVICE Brake
Section Braking System
Modifier -REAR
SNP 4AR IESCN SEBP25030925
Updated 2018-10-15
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 793C Braking System 124-7696 Assembly

124-7696 Lines GP-SERVICE Brake -REAR , S/N 4AR290-UP, With Antispin , Part OF 124-7691 Hydraulic AR
Model: Caterpillar 793C
Catalog: Truck
Section: Braking System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2 70 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 5 N
1 9 9F-2167 9F-2167 SCREW-PURGE 3/8-24X1.164-IN 2 N
2 76 5P-7466 5P-7466 Clip SLOT 2 N
1 11 8E-0769 8E-0769 Filter GP-OIL PARKING Brake RELEASE Y 1 N
1 12 8T-4184 8T-4184 Bolt M12X1.75X45-MM M 1 N
2 79 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 14 N
1 14 6V-3965 6V-3965 Fitting QUICK DISCONNECT 5 N
1 15 8T-4183 8T-4183 Bolt M12X1.75X40-MM M 8 N
1 17 6V-0937 6V-0937 Bolt 5/8-18X2.1-IN 4 N
1 18 9S-4185 9S-4185 Plug 3/4-16-THD 2 N
1 22 8T-4178 8T-4178 Bolt M10X1.5X90-MM M 2 N
1 23 7D-7233 7D-7233 Clip LOOP 4 N
1 24 9M-8406 9M-8406 Clip LOOP 4 N
2 93 8T-6466 8T-6466 Bolt M10X1.5X60-MM M 2 N
2 92 9S-4183 9S-4183 Plug 1-1/16-12-THD 1 N
1 45 8T-4139 8T-4139 Bolt M12X1.75X30-MM M 5 N
2 7X-7729 7X-7729 Washer 11X25X3-MM THK 2 N
2 109-3001 109-3001 STUD-TAPERLOCK M10X1.5X65-MM M 2 N
2 84 8T-4133 8T-4133 Nut M10X1.5-THD M 2 N
1 54 6V-1249 6V-1249 Grommet 22-MM ID 6 N
1 55 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 3 N
1 56 8T-4137 8T-4137 Bolt M10X1.5X20-MM M 5 N
1 58 6V-8716 6V-8716 Connector STRAIGHT 1 N
1 63 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 4 N
1 65 8T-4196 8T-4196 Bolt M10X1.5X35-MM M 2 N
2 67 8T-4192 8T-4192 Bolt M12X1.75X25-MM M 2 N
2 73 8W-9925 8W-9925 Pump & Motor GP-BRAKE Release PARKING & Secondary Brake REL Y 1 N
2 5S-7379 5S-7379 Bolt 3/8-16X0.875-IN 2 N
2 74 149-4133 149-4133 Valve GP-BRAKE AUTO RETR)(PARK & SECONDARY CY 1 N
2 7X-2550 7X-2550 Bolt M12X1.75X110-MM M 4 N
2 75 7X-2547 7X-2547 Bolt M10X1.5X200-MM M 1 N
2 7X-2546 7X-2546 Bolt M10X1.5X180-MM M 2 N
2 101 8T-4244 8T-4244 Nut M12X1.75-THD M 2 N
2 103 6V-9874 6V-9874 Connector STRAIGHT 1 N
2 104 6D-4246 6D-4246 Clip LOOP 1 N
2 105 3D-8197 3D-8197 Spacer 0.5X0.84X2.5-IN THK 1 N
2 106 6E-1851 6E-1851 Tank GP-BRAKE SERVICE Y 1 N
2 108 8T-4122 8T-4122 WASHER-HARD 17X32X3.5-MM THK 12 N
2 109 9S-4191 9S-4191 Plug 9/16-18-THD 1 N
2 111 7X-3192 7X-3192 Bolt 5/8-18X2-IN 6 N
2 113 7X-2553 7X-2553 Bolt M16X2X40-MM M 6 N
2 124 8T-4956 8T-4956 Bolt M12X1.75X35-MM M 5 N
0S-1576 0S-1576 Bolt 5/8-18X2-IN 6 N
2 7X-2552 7X-2552 Bolt M16X2X30-MM M 2 N
8T-4176 8T-4176 Bolt M12X1.75X90-MM M 1 N
8T-4185 8T-4185 Bolt M10X1.5X50-MM M 1 N
5L-4241 5L-4241 Spacer 0.6-IN THK 1 N
2 74 113-1543 113-1543 Valve GP-BRAKE PARKING, SECONDARY)(AUTOMATIC RETARDER Y 1 N
S: 4AR / 4AR (1 ~ 99999)
C: Change From Previous Type I: Refer TO Hydraulic Information System M: Metric Part Y: Separate Illustration

*Assembly 124-7696 Lines GP-SERVICE Brake Suitable for 793C Truck Braking System
*Original 124-7696 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 124-7696 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.